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EFFECT OF REMOLDING AND DIFFERENCE OF TEST EQUIPMENTS ON
POST-LIQUEFACTION BEHAVIOR OF SANDS

Susumu YASUDA, Tokyo Denki University
Motohiro INAGAKI, Japan Highway Public Corporation
Tomoriho IDENO, Fudo Construction Co., Ltd.

Y uuichi SAKURALI, Nihonkiso Co., Ltd.
Keisuke ISHIKAWA, Tokyo Denki Univerisity

The authors conducted cyclic torsiona shear tests to obtain the post cyclic behavior of sands. Undisturbed
samples taken at four sites in Tokushima and their remolded samples were used for the tests. Shear modulus
of undisturbed samples reduced due to liquefaction. And, more severe reduction occurred if the samples were
remolded. Cyclic triaxial tests were also conducted for the undisturbed samples. If the samples have much
fines, reduction rate of shear modulus were almost same as the rate obtained by the cyclic torsiona tests.
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